= K
CONTENTS

THHEAR
Parts Book

A

T O M moOQO0 w

— AN G

ME2AH

, [ ]
Machine Frame & Miscellaneous Cover Components

L8 Bkoan
Main Shaft & Thread Take-up Cover Components

1R o 4E

Hang Lifter & Tension Release Components

RN

Hook Of Driving Shaft Components
EHH TR G

Feed Mechanism Components

P17 H 53 B 1
Cutter Contrel Components

BIER SR

Thread trimmer Components *

iz a Y
Drive-by-wire Components
pEdNi= s =kas
Lubrication Components

Wi BiaEMS AN

Presser Foot Components Of O|| P|ate Knee L|ft @ 000 000 006 s0e s0e s0e s0s 000 soe see see ses 0o see oo

H IR oA
Components Of Thread-running Stand

Bt

Auxiliaries

-34-

- 35
- 37
-39

41
43
45

- 47

49
51

- 53
- 55
- o7



Machine Frame & Miscellaneous Cover Components

MR EM

<

-35-



MR EM

Machine Frame & Miscellaneous Cover Components

wp = 2
F = # = % R Name of part = % x
Ref.No. | Part No. QTY Remark

A-1 10002577 JRIR A Bed screw stud 4
A-2 10045827 HBSR Scraps guide plate 1
A-3 10011020 SM9/64"x408Z £T Screw SM9/64"x40 2
A-4 10045826 HEB 2R Clearance hole plate 1
A-5 10011566 SM11/64"x4082 £T Screw SM11/64"x40 4
A-6 10067913 B TRHYR Shelter scraps plate 1
A-7 10067915 HeE 2 Clearance-hole 1
A-8 10010744 SM3/32"x 5642 5T Screw SM3/32"x56 2
A-9 10008941 B E Rubber plug 1
A-10 10002881 M4 x 842 £T Screw M4x8 2
A-11 10003382 SM11/64"x4082 £T Screw SM11/64"x40 2
A-12 10062047 BInE Slide buckle 2
A-13 * BRI FRIR IR Plastic plate 1
A-14 10062565 Kk REREE Washer 1
A-15 10062049 Gk Rk EN Bobbin thread tension ASM 1
A-16 10009576 B E Rubber plug 1
A-17 10066540 EERE Side plate gasket 1
A-18 20024889 BER Side plate 1
A-19 10008972 SM3/16"x 2842 5T Screw SM3/16"x28 12
A-20 10011149 S T] Thread cutter 1
A-21 10050423 SM9/64"x4082 £T Screw SM9/64"x40 2
A-22 10031086 Rk g Bobbin wider ASM. 1
A-23 10004380 SM3/16"x 3242 T Screw SM3/16"%32 3
A-24 10008773 B Rubber ring 1
A-25 10008943 HBRE Rubber ring 2
A-26 10008934 SM3/16"x2842 T Screw SM3/16"%x28 2
A-27 20027103 LA E Thread take-up lever cover 1
A-28 10052992 bS] Thread tension guide 1
A-29 10050435 S Rubber ring 2
A-30 10041529 SM3/16"x2842%T Screw SM3/16"%x28 1
A-31 10008942 B E Rubber ring 2
A-32 10066759 HRE Face plate gasket 1
A-33 20025552 H iR Face plate 1
A-34 * T A 3% 1 b8 Decorative board 1
A-35 10008977 AL E Rubber ring 2
A-36 10013706 HE R 2R 1 Push plate ASM. 1
A-37 10008937 k4l Arm thread guide left 1
A-38 10045639 AR 28 141/8 Needle plate 1/8 1
A-39 10008973 SM11/64"x4082 £T Screw SM11/64"x40 2
A-40 10009074 M43Z £T Screw M4 1
A-41 10039823 Zik4 Presser bar thread guide 1
A-42 10006264 SM15/64"x2842 5T Screw SM15/64"%x28 1
A-43 10062374 N ET Tension release supporting pin 1
A-44 10010642 SR EE Spring 1
A-45 10062050 Fe Lk BT Thread take-up device 1
A-46 10008940 L%kl Arm thread guide right 1
A-47 10062051 R Top thread tension ASM 1

v BRABERERS S

“*” Specific content need to consult customer service

-36-




Fih. BkEZaEH
Main Shaft & Thread Take-up Cover Components

B-26

-37-



i, BRE AN

Main Shaft & Thread Take-up Cover Components

5 = N
F = # = % R Name of part = % x
Ref.No. | PartNo. QTY Remark

B-1 10010504 0T Adjusting pin 1
B-2 10010538 6.46%1.78 0OFZ & O-ring 6.46x1.78 1
B-3 10010540 HERDHEE Sleeve of adjusting pin 1
B-4 10010541 £ Roler felt 1
B-5 10069522 L Main shaft 1
B-6 20023713 k3 Head wheel 1
B-7 10011232 M6 x 642 §T Screw M6x%6 2
B-8 10059025 M5 x 3542 §T £H 14 Screw M5 ASM. 4
B-9 10068155 43 PR BB AL 4R 14 Motor ASM. 1
B-10 10058049 JHE Oil seal 1
B-11 10066834 LHEWHE Shaft sleeve 1
B-12 10005020 SM1/4"x 4042 5T Screw SM1/4"x40 2
B-13 10010542 1 Thrust collar 1
B-14 10007239 LihmE Shaft sleeve 1
B-15 10004472 KL T L Driving wheel 1
B-16 10012062 SM11/64"x 4082 £T Screw SM11/64"x40 2
B-17 10044580 LTHFIHME Shaftsleeve 1
B-18 10010082 SM9/32"x 2842 5] Screw SM9/32"x28 1
B-19 10010065 SM1/4"x4042 5T Screw SM1/4"x40 2
B-20 10054695 Ea sk Crank 1
B-21 10010534 9.2x2.4 O [ 0-ring 9.2%x2.4 1
B-22 10010545 ST AT Bl 4R 2 AR ET Screw 1
B-23 20017446 k& AT R Thread take-up lever ASM. 1
B-24 10010539 PR & AT B i B Oil resistant cover 1
B-25 10010535 k4 E Connecting rod 1
B-26 10010083 SM15/64" %2842 £T Screw SM15/64"x28 1
B-27 20019236 R ZEATHAH Pin ASM. 1
B-28 10004158 PR L% AT Thread take-up lever 1
B-29 10014107 K8x12x7.85% §t 47 | Needle bearing K8x12x7.8 2
B-30 10004144 Hk 2% ih 4% 20 14 Crank ASM. 1
B-31 10010592 T IEFF Connecting rod 1
B-32 10010537 Bk Lk B A% £ R AR 5T Screw 1
B-33 10053559 AT ER AR R Sliding block 1
B-34 10043360 BRSHIRET Screw 2
B-35 10053558 RS H Slide guide 1
B-36 10010587 B E Rubber plug 1
B-37 10011063 S LEHE Shaft sleeve 1
B-38 10066760 T B0 B i AR BB 14 ARM oil shield ASM. 1
B-39 10005558 SM1/8"x4442 5T Screw SM1/8"x44 1
B-40 10043355 AT E R Joint pin 1
B-41 10043356 SM9/64"x 4082 £T Screw SM9/64"x40 1
B-42 10014117 HHTHE Shaft sleeve 1
B-43 10005943 HHTELHY Thread guide 1
B-44 10045046 4T Needle bar 1
B-45 10010588 SM1/8"x44482 T Screw SM1/8"x44 1
B-46 10045047 EIR TSRS FN Thread guide 1
B-47 * DBx1 14## £t Needle DBx1 14# 1

rr ARAREEERES S

“« ok M

Specific content need to consult customer service

-38-




RERS A
Hang Lifter & Tension Release Components

-39-



1R T

Hang Lifter & Tension Release Components

3 =

F S # 5 Z ™ Name of part g L

Ref.No. | PartNo. QTY Remark
C-1 10044596 [ e Presser foot ASM. 1
C-2 10044148 SM9/64"x 4082 5T Screw SM9/64"x40 1
C-3 10045062 biakicE S Finger frame 1
C-4 10069587 EF Presser bar 1
C-5 10014118 EFHE Shaft sleeve 1
C-6 10074088 EEMBHHE Oil protector cover 1
C-7 10040504 M6 x 842 §T Screw M6x8 1
C-8 10039365 EFEZ Presser guide bar bracket 1
C-9 10004439 BAESF Presser guide bar 1
C-10 10004473 W EEE Spring 1
C-11 10062022 B EE Nut 1
C-12 10062021 B EARET Screw 1
C-13 10062052 B IEARET A Screw ASM. 1
C-14 10010651 SM3/16"x324Z £T Screw SM3/16"x32 2
C-15 10053351 f&imE Oil shield 1
C-16 10061689 38 E BRI AT Lifting lever connecting rod 1
C-17 10057556 MEBMBALFEE Lifting lever link components ASM. 1
C-18 10010652 EAL AT E AL AR 5T Screw 2
C-19 10009205 HE Spring 1
C-20 10057557 & [E B E FE AR Lifting lever connecting plate 1
C-21 10057559 & E BT 4F Connecting rod vertical 1
C-22 10009037 M4 x 1242 £T Screw M4x12 2
C-23 10039378 W 22 48 & AR Platen 1
C-24 10039380 L& E B R gk B Foot lifter pull thread components ASM. 1
C-25 10039373 R 2 T0 AR $H Pin 1
C-26 10009074 M4 x 482 5T Screw M4x4 1
c-27 10010027 3.68x1.78 O, E O-ring 3.68x1.78 2
C-28 10039372 W& TR Tension release plate 1
C-29 10073060 SEHRE Snap ring 1
C-30 10050188 & B F B AR Lifting lever 1
C-31 10013038 5x0.844 E Closing ring 5x0.8 2
C-32 10052046 EMFABEKEME | Spring 1
C-33 10010016 SM9/64" x4 042 £T Screw SM9/64"x40 1
C-34 10062023 ERIRF Hand lifter 1
C-35 10050190 ERMR F %4 | Hand lifter CAM ASM. 1
C-36 10039374 PR 3z $% Pin 1
C-37 10005834 SM3/16"x 3242 & Nut SM3/16"x32 2
C-38 10008860 NS 3 Loosing plate 1
C-39 10008834 M E Spring 1
C-40 10012467 gk FEAZET Screw 1
C-41 10008811 NS 2T Loosing line plate 1
C-42 10013615 LR Fixing shutter 1
C-43 10006624 SM9/64"x 4082 5] Screw SM9/64"x40 2
C-44 10008972 SM3/16"x 2882 5] Screw SM3/16"x28 2
C-45 10011653 5.2x10.5x 18 F Washer 5.2x10.5x1 2
C-46 10068482 & JE BB Bk Electromagnes 1
C-47 10000134 M5x 108 £T Screw M5x10 4

v BRREFEERE S
“*” Specific content need to consult customer service

-40-



Q&AM
Hook Of Driving Shaft Components

P

-4

D-24

-41-




Q&AM
Hook Of Driving Shaft Components

“*” Specific content need to consult customer service

o = N
F = # = % R Name of part = % x
Ref.No. | Part No. QTY Remark

D-1 * ®BE Bobbin case 1
D-2 10025484 L Bobbin 1
D-3 * HER Hook 1
D-4 10011101 SM11/64"x40424T | Screw SM11/64"x40 1
D-5 10031260 HER E L84 Positioning finger 1
D-6 10043360 SM11/64"x40424T | Screw SM11/64"x40 1
D-7 10045823 ETIRESR Mounting rack 1
D-8 10010064 T 4 PR AR 5T Screw 1
D-9 10010063 SR Oil wick 1
D-10 10058811 THBTHE Shaft sleeve 1
D-11 10008821 T 4 Hook driving shaft 1
D-12 10008857 TiPHE Shaft sleeve 1
D-13 10010059 SM11/64"x40424T | Screw SM11/64"x40 2
D-14 10010058 4B Thrust collar 1
D-15 10007266 THEHE Shaft sleeve 1
D-16 10010030 SM3/16"x 2842 %] Screw SM3/16"x28 1
D-17 10010065 SM1/4"x4082 4T Screw SM1/4"x40 8
D-18 10003937 T e Gear 1
D-19 10002560 TS A Y Gear ASM. 1
D-20 10010029 BT R Gear 1
D-21 10002509 R TEEREH | GearASM. 1
D-22 10010057 U2 4 Upright shaft 1
D-23 10007235 BEHMTHE Shaft sleeve 1
D-24 10007267 2 FiE Shaft sleeve 1
D-25 10041529 SM3/16"x 2842 5] Screw SM3/16"x28 1
D-26 10010062 B4 Figie Gear 1
D-27 10002561 24 g EY | GearASM. 1
D-28 10010056 L Gear 1
D-29 10002445 LAy Gear ASM. 1

o BB FEEERE

-42-




ER TR
Feed Mechanism Components

-43-



ER AR

Feed Mechanism Components

Wy = 2
F = # = % R Name of part = % x
Ref.No. | PartNo. QTY Remark

E-1 10010090 13.8x 114 Closing ring 13.8x1 2
E-2 10014116 BRHATHME Shaft sleeve 2
E-3 10010542 HE Thrust collar 2
E-4 10038073 SM1/4"x4042 5T Screw SM1/4"x40 4
E-5 10010097 A o 4 Feed driving shaft 1
E-6 10010073 e S Feed rocker shaft 1
E-7 10004440 7 B2 EE R0 £ Pin 1
E-8 10004474 TR Feed bar driving crank 1
E-9 10004993 SM3/16"x 2882 5] Screw SM3/16"x28 1
E-10 10010074 SM11/64"x 4082 £T Screw SM11/64"x40 1
E-11 10067264 FREH Feed bar ASM. 1
E-12 10010099 SM1/8"x4442 5T Screw SM1/8"x44 2
E-13 10044601 ERLZF1/8 Feed dog 1/8 1
E-14 10010100 8 F X il R Crank 1
E-15 10004628 SM11/64"x 4082 £T Screw SM11/64"x40 1
E-16 10010095 SM3/16"*x 2842 5T Screw SM3/16"x28 2
E-17 10010086 HRF EHR Crank 1
E-18 10004475 SM9/32"x 2842 & Nut SM9/32"x28 1
E-19 10010091 AP EFALIEET | Screw 1
E-20 10010084 I EM Connecting rod 1
E-21 10010089 18.5x1. 244 [ Closing ring 18.5x1.2 1
E-22 10010092 SM1/4"x4042 5T Screw SM1/4"x40 2
E-23 10010115 ERHR O Feed drive eccentric cam 1
E-24 10010072 1% RBE Connecting rod 1
E-25 10010098 ERHR DR B R Thrust cover 1
E-26 10010643 SM9/64"x 4082 5] Screw SM9/64"x40 2
E-27 10010069 5 BLE AT 5 Pin 1
E-28 10010071 SM9/64"x 4082 £T Screw SM9/64"x40 2
E-29 10010068 ERHCIE R Connecting plate 2
E-30 10010075 #E R R IR R Connecting plate 2
E-31 10010076 % 1} il AR Crank 1
E-32 10010096 15 ) A £ Pin 1
E-33 10010087 IR E I Pin 2
E-34 10005989 ERHERNIRE SR | Feed adjusting ASM. 1
E-35 10010102 R F AR EE A 8 Pin 1
E-36 10058783 ERHE RN IR EE A Pin 1
E-37 10010678 SM15/64" %2842 £T Screw SM15/64"x28 2
E-38 10010197 SM9/64"x 4082 5T Screw SM9/64"x40 2
E-39 10010649 5.1x0.64 & Closing ring 5.1x0.6 2
E-40 10067159 &t §EEEAT Feed adjust rod 1
E-41 10067160 133 4 6 4R 4R 15 Crank 1
E-42 10011376 M5x 1282 £T Screw M5x12 1
E-43 10067158 JHE Oil seal 1
E-44 10068811 SIS HBH Motor ASM. 1
E-45 10065628 M5x1640 & 12T Screw M5%16 3

v BRABERERS S

“*” Specific content need to consult customer service

-44-




Cutter Contrel Components

Y1714z H o3 4B 1

LL

-45-



PITIHEH 53 B 15
Cutter Contrel Components

A S
F = # = % R Name of part = % x
Ref.No. | PartNo. QTY Remark

F-1 10044628 1% J1hi $1 Knob 1
F-2 10010106 SM11/64"x408Z £ Nut SM11/64"%40 1
F-3 10044627 SE= Guide bushing cover 1
F-4 10074073 NEwE Spring 1
F-5 10044620 S EI I H $H Pin 1
F-6 10044622 I E Spring 1
F-7 10044624 1 7145 ) 4T 4F Lever for knife 1
F-8 10029637 1.5%0.43%4 B Closing ring 1.5x0.4 2
F-9 10044623 AT E Pin 1
F-10 10044621 SHIESE Guide bushing 1
F-11 10044629 JI+F Knife bar 1
F-12 10073370 TR H Knife bar ASM. 1
F-13 10059931 TIRHE Shaft sleeve 1
F-14 10067138 JTIFEHE Oil protector cover 1
F-15 10030286 SM9/64"x408Z £T Screw SM9/64"x40 1
F-16 10044631 TI#F &Sk Knife bar adaptor 1
F-17 10073364 TIHFER Connecting rod 1
F-18 10044632 TIFFESLIB R Slide block 1
F-19 10047852 SM11/64" <4082 £T Screw SM11/64"x40 2
F-20 10045917 TIFFEKBREH | Guide rail 1
F-21 10013465 SM1/4"x4042 £T Screw SM1/4"x40 2
F-22 10073363 TIFOR Eccentric cam 1
F-23 10047398 K25x29x9.7:% ¢t 47 | Needle bearing K25x29x9.7 1
F-24 10044604 ETJRFMAMAEET | Screw 1
F-25 10044605 = IR F Knife control lever 1
F-26 10013038 534 & Closingring 5 1
F-27 10044606 ENRFHE Spring 1
F-28 10044609 SM15/64" %2842 T Screw SM15/64"x28 1
F-29 10044608 S L g Spring 1
F-30 10012625 SM15/64" %2842 £ Nut SM15/64"x28 1
F-31 10074071 SERSHE Guide plunger 1
F-32 10074070 SmZESH Guiding block 1
F-33 10009469 5 Washer 5 2
F-34 10044613 SM3/16"x284Z £T Screw SM3/16"x28 2
F-35 10010900 SM11/64"x408Z £T Screw SM11/64"x40 1
F-36 10044610 SM11/64"x408Z £ Nut SM11/64"x40 1
F-37 10044614 TIRGEE Guide bracket 1
F-38 10044615 PIES Knife holder 1
F-39 10044616 TIBRURET Screw 1
F-40 10044617 Y1 7] Cutting knife 1
F-41 10044618 Ik Washer 1
F-42 10044619 SM1/8"x4442 5] Screw SM1/8"x44 2
F-43 10062633 SM3/16"x 2842 £T Screw SM3/16"x28 1
F-44 10074072 SEEeissE Spring 1

v BRABERERS S

“*” Specific content need to consult customer service

-46-




ks ihes

Thread trimmer Components

G-27

G-20
G-11

G-10 @ @
N

i

G-33

G-32

-47-



ks ihes

Thread trimmer Components

Wy = 2
F = # = % R Name of part = % x
Ref.No. | Part No. QTY Remark

G-1 10011421 E7] Fixed knife 1
G-2 10011422 SM9/64"x408Z £T Screw SM9/64"x40 1
G-3 10024496 SM1/8"x4042 5T Screw SM1/8"x40 1
G-4 10058067 Dk Dispart 1
G-5 10013154 9x4.5x0.8% [F Washer 9x4.5x0.8 3
G-6 10014474 SM11/64"x4082 £T Screw SM11/64"x40 1
G-7 10011514 SM11/64"x4082 §T Screw SM11/64"x40 2
G-8 10070499 J] 5 E #F Knife shaft crack rod 1
G-9 10010900 SM11/64"x4082 5] Screw SM11/64"x40 2
G-10 10069005 TR E R Knife holder 1
G-11 10069004 & Guide sleeve 2
G-12 10004640 TI5R Round knife bracket 1
G-13 10011578 SM11/64"x4 042 & Nut SM11/64"x40 1
G-14 10011494 7] Round knife 1
G-15 10011588 SM11/64"x 4082 £T Screw SM11/64"x40 2
G-16 10010736 B Thread trimmer cam 1
G-17 10023739 Wi R Cam collar 1
G-18 10013465 SM1/4"x4042 T Screw SM1/4"x40 2
G-19 10058043 ) 4 IR 5 i iR Trimming crank 1
G-20 10008863 SM3/16"x 3242 £] Screw SM3/16"x32 1
G-21 10011580 47 1E Bk Block 1
G-22 10008865 15.3x21x 13 [ Washer 15.3x21x1 1
G-23 10011649 BRE % Spring 1
G-24 10067914 YI%RHME Shaft sleeve 1
G-25 10012062 SM11/64"x4082 §T Screw SM11/64"x40 1
G-26 10011630 BhiRMEE Short bushing 1
G-27 10067912 1J] 71 5K ) B 4% 5 Trimming crank shaft 1
G-28 10014196 365 uh 55 Spring cover 1
G-29 10008812 o E Spring 1
G-30 10011686 Y4k s B iR 2B 14 Trimming cam crank ASM. 1
G-31 10008862 SM1/4"x 4042 T Screw SM1/4"x40 1
G-32 10011697 1J] 713K 5h % Trimming shaft 1
G-33 10009654 | 6x 134 Closing ring 6x1 1
G-34 10003031 8.4x16x1.61E Washer 8.4x16x1.6 1
G-35 10011650 8.2x15x 21 & Washer 8.2x15x%2 1
G-36 10050266 MEE Sound deadening plug p
G-37 10068479 B &% B R Sk 4B 1 Thread trimmer solenoid ASM. 1
G-38 10003077 TR E B E Washer 6 1
G-39 10011605 SM1/4"x 2842 5T Screw SM1/4"x28 1

v BRABERERS S

“*” Specific content need to consult customer service

-48-




@
C
()
[
(@]
Q.
e
o
o
Qo
&3
Sl
R b
al
# Ao

1

-49-



RS 4E

Drive-by-wire Components

A S
F = # = % R Name of part = % x
Ref.No. | Part No. QTY Remark

H-1 10063944 SM3/16"x2842 T Screw SM3/16"x28
H-2 * BIERAH Operation screen ASM.
H-3 10043305 SM11/64"x4042 5T Screw SM11/64"x40
H-4 10042945 BEAROEAT A Pedal control rod ASM.
H-5 10008934 SM3/16"x 2842 5T Screw SM3/16"x28
H-6 10011168 4.8x11.6x1.63 & Washer 4.8x11.6x1.6
H-7 10073368 HL Sk KT BB 14 Led lamp ASM.
H-8 10069240 B F RS Electromagnet tension disk
H-9 10005204 M4 x 642 £T Screw M4x6
H-10 10000098 SM3/16"x2842 T Screw SM3/16"x28
H-11 10073365 BFR&H[MELER | Fixedplate
H-12 10012080 M4 x 2042 £T Screw M4x20
H-13 10006115 5.3x9x 18 [ Washer 5.3x9x1
H-14 10049837 M5x 3542 T Screw M5x35
H-15 10070466 BT Controll box
H-16 10035172 2% 1 Cord holder 1
H-17 10071764 2% 2 Cord holder 2
H-18 10010899 SM3/16"x2842 T Screw SM3/16"x28
H-19 10031424 R 4R 1 Pedal unitASM.

v BRABERERS S

“*” Specific content need to consult customer service

-50-




BRI R
Lubrication Components

I-20 119
3




BRI R
Lubrication Components

P
F S # 5 Z ™ Name of part g L
Ref.No. | Part No. QTY Remark

I-1 10008067 & 25 £(430mm) Oil wick(430mm) 1
-2 10008067 & 23 £:(400mm) Oil wick(400mm) 1
-3 10008806 R RBIATE Spring 1
I-4 10071296 e HE AT IEET | Screw 1
I-5 10008807 TR hE Oil tube 1
1-6 10010074 SM11/64"x4082%] | Screw SM11/64"x40 1
-7 10012445 HE#R it S B R AR Tube holder 1
-8 10010292 SM15/64"x28484] | Screw SM15/64"x28 1
-9 10012443 T XA Plate 1
1-10 10010340 HmEEL Oil connection 1
1-11 10010293 R E R Screw 1
1-12 10008817 IR IR Oil pump ASM. 1
1-13 10003077 63t % H[F Washer 6 1
1-14 10050422 SM15/64"x28425T | Screw SM15/64"x28 1
I-15 10005537 536 5 ] Washer 5 1
1-16 10010066 SM11/64"x4082%] | Screw SM11/64"x40 1
1-17 10048653 T hE Oil tube 1
1-18 10008938 S Oil sight window 1
1-19 10008939 19x3 O & O-ring 19x3 1
1-20 10063945 HHE R Foam rubber 1
1-21 10045116 SM9/64"x 4042 4T Screw SM9/64"x40 2
[-22 20017161 i 2k [E] TE AR 4 1 Dead plate ASM. 1
1-23 10007795 $3.5X ¢ 5% (690mm) | Oil tube(690mm) 1
1-24 10050804 Bl 5 & 5= Holder 1
1-25 10008934 SM3/16"x 2842 4T Screw SM3/16"x28 1
1-26 10042077 [E] ;i E 35 3k Oil felt preser 1
1-27 10040917 El5hE Roler felt 1
1-28 20028934 [E] 5t & 4H 1 Oil return tube ASM. 1

o ARASEEERSE A

“*” Specific content need to consult customer service

-52-




Presser Foot Components Of Qil Plate Knee Lift

HE . BiaEMSE

. J-15 J-16 J-15

-53-



WA BiaEMS AN

Presser Foot Components Of Qil Plate Knee Lift

3 =
F S # 5 Z ™ Name of part g L
Ref.No. | Part No. QTY Remark

J-1 10004223 e U\ B R Knee pressing cover 1
J-2 10003891 YR Knee pressing plate 1
J-3 10003900 R Y By Knee pressing plate rubber 1
J-4 10003897 R\ FFRESL Knee pressing plate holder 1
J-5 10003894 SM15/64" %2842 £T Screw SM15/64"x28 1
J-6 10003901 BYFT Knee pressing plate rod 1
J-7 10009985 BT IR Knee pressing plate ASM. 1
J-8 10002613 M8x 2042 £T Screw M8x20 1
J-9 10002610 M8x 1042 £T Screw M8x10 1
J-10 10003896 REMRYNFESL | Connection 1
J-11 10002562 HEBBRMTIELES | Connection ASM. 1
J-12 10003899 35 & B 4h Knee pressing shaft 1
J-13 10003893 W =] i 4 1 Spring 1
J-14 10002559 9.8x 14 & Closing ring 9.8x1 1
J-15 10003895 M6 x 308% £T Screw M6x30 2
J-16 10003898 X 1) i A AR 5T Screw 1
J-17 10003890 M6x3. 24 & Nut M6x3.2 3
J-18 10009987 A FE B WL 1) il 4 Crank 1
J-19 10002563 RIER N Eh#ELEHF | Crank ASM. 1
J-20 10013128 SM11/64"x4082 5] Screw SM11/64"x40 2
J-21 10044634 SBIR Chip guide plate 1
J-22 10045130 EEBRFTHE Chip guide plate mat 1
J-23 10044633 HE Oil reservoir 1
J-24 10014194 MR Oil reservoir gasket 1
J-25 10009984 A8 & B T $H Pin 1
J-26 10009991 SM5/16"x 2482 £T Screw SM5/16"x24 1
J-27 10009988 7.8x13.5x1.38 [ Rubberring 7.8x13.5x1.3 1

v BRREFEERE S

“*” Specific content need to consult customer service

-54-




kIR oTAM
Components Of Thread-running Stand

s

J\i

X

K-14

K-14

K-1

\

DY =-=-==

-55-



W&ERp AN

Components Of Thread-running Stand

“*” Specific content need to consult customer service

-56-

5 =
F S # 5 & M Name of part g &
Ref.No. | Part No. QTY Remark

K-1 10007130 R B Thread stand ASM. 1
K-2 10004282 BEE Column cap 2
K-3 10004293 % FIEE Column pipe(upper) 1
K-4 10002953 M5HZ £ Nut M5 6
K-5 10003022 55 # [ Washer 5 4
K-6 10003301 M5x 1482 £T Screw M5x14 3
K-7 10004285 H&EEE Thread guide bushing 2
K-8 10004289 H&E Thread guide pipe 2
K-9 10004298 Nabugs Thread hanger(upper) 1
K-10 10004286 EER Column pipe connector 1
K-11 10004291 RETEE Column pipe(lower) 1
K-12 10003312 M5x308% £T Screw M5x30 1
K-13 10004284 Tt 2% 52 Thread hanger(lower) 1
K-14 10004288 4 Spool pin 2
K-15 10004287 LB IBR E R Spool cushion 2
K-16 10004281 e R Spool mat 2
K-17 10004299 % Spool seat disc 2
K-18 10005537 558 25 ] Washer 5 2
K-19 10004290 16x30x 1.5 [F Washer 16x30x1.5 2
K-20 10004295 16.5%27.5x 3 [E Washer 16.5x27.5%3 2
K-21 10002985 M 1642 & Nut M16 1

v BRABERERS S




B

Auxiliaries

L-10 | @ &

L-7

-57-



B

Auxiliaries
®y =
F S # 5 Z ™ Name of part g L
Ref.No. | Part No. QTY Remark
L-1 20016320 SRERIZ S Waste material chute holder 1
L-2 10008323 ST4.2x2042 %] Screw ST4.2x20 3
L-3 10044640 SERIR Waste material chute 1
L-4 10009455 M4 x 832 £T Screw M4x8 4
L-5 10044641 EBEERBR Waste material chute joint 1
L-6 * HkE Head cover 1
L-7 10010994 KiR2 7] Screw driver , large 1
L-8 10013185 INiR 22 T] Screw driver , small 1
L-9 10060866 SHFE Oil bottle 500ml 1
L-10 * DBx1 14## %t Needle DBx1 14# 3
L-11 10004514 kX4 Head pole 1
L-12 10011041 Wk E SRR Head connecting hook socket 2
L-13 10003889 WSk EEEET Nail 4
L-14 10004466 M EEREG Head connecting hook 2
L-15 10009986 e Oil reservoir seat 2
L-16 10009993 WSk A R E Oil reservoir cushion 2
L-17 10025484 R Bobbin 3
L-18 10003892 SHE LR Oil reservoir magnet 1
L-19 10044639 SM1/8"x4042 5T Screw SM1/8"x40 1
L-20 10044638 HBFLERE Spring 1
L-21 10044637 HEB L& Clearance hole cover 1
v BRABERERS S

“*” Specific content need to consult customer service

-58-




	1: 34
	2: 35 OK
	3: 36 OK
	4: 37 OK
	5: 38 OK
	6: 39 OK
	7: 40 OK
	8: 41 OK
	9: 42 OK
	10: 43 OK
	11: 44 OK
	12: 45 OK
	13: 46 OK
	14: 47 OK
	15: 48 OK
	16: 49 OK
	17: 50 OK
	18: 51 OK
	19: 52 OK
	20: 53 OK
	21: 54 OK
	22: 55 OK
	23: 56 OK
	24: 57 OK
	25: 58 OK

